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RTRBZESGERE,EE, WS, EREEEPHERWT (The following samples was/were submitted and
identified by/on behalf of the client as) :

e dh &A% (Sample Description) : AKEE B A (LOW DENSITY POLYETHYLENE)

£ 2 A 3E (Style/Item No.) 1 RUET 43T R84 (BUBBLE SHEET,ANTISTATIC BUBBLE SHEET)
otk B 3 (Sample Receiving Date) : 2008/09/05

)X A M) (Testing Period) : 2008/09/05 TO 2008/09/12

A4 K (Test Results) : FATFT—8 (Please refer to next pages).

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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MR R (Test Results)

i8] 3K, 254= (PART NAME) NO.1 : 4 & A8% (RED BUBBLE SHEET)

FxEn| X
AR |(Result)
(MDL) NO. 1

/ Cadmium (Cd) mg/kg |%#IEC 62321/2nd CDV (111/95/CDV) 2 n.d.

ik, ARBHEGTRRTHEHAZR

(ICP-AES) #i454%. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of

Cadmium by ICP-AES.

4% / Lead (Pb) mg/kg |%#IEC 62321/2nd CDV (111/95/CDV) 2 n.d.
ik, ARBHEGTRRTHEHAZR
(ICP-AES) #i4E4%. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of Lead
by ICP-AES.

w7/ Mercury (Hg) mg/kg éﬁﬁ?IEC 62321/2nd CDV (111/95/CDV) 2 n.d.
ik, ARBHEGTRRTHEHAZR
(ICP-AES) #i#|R4%. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of
Mercury by ICP-AES.

ARAR Bz AR %
(Test Items) (Unit) (Method)

by
5t

1% 4% / Hexavalent Chromium Cr(VI) by | mg/kg |4t HIFELBME AR, FFIEC 2 n.d.
alkaline extraction 62321/2nd CDV (111/95/CDV) 7 #E#

@), BUV-VISKR <1848 4%. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of
Hexavalent Chromium for non-

metallic samples by UV-Vis

Spectrometry.
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(Test Items) (Unit) (Method) (MDL) —

AR FIFEEE / Perfluorooctane mg/kg |%#US EPA 3540C: 19967% 3, RXi&4R 10 n.d.
sulfonates (PFOS) oA R 2 RS .
PFOS — Acid With reference to US EPA 3540C:
PFOS — Metal Salt 1996 method for PFOS Content.
PFOS — Amide Analysis was performed by LC/MS.
SR FEL(4) / PFOA mg/kg |%#US EPA 3540C : 19967 7%, VA&4R 10 n.d.

RATERERRASRFRGE)SE. /

With reference to US EPA 3540C :

1996 method for PFOA Content.

Analysis was performed by LC/MS.
%% KMFe / Sum of PBBs _ n.d.
— %MK / Monobromobiphenyl 5 n.d.
—&WX / Dibromobiphenyl 5 n.d.
ZRMESK / Tribromobiphenyl 5 n.d.
g8 i}%;:: / Tetrabromobiphenyl 5 n.d.
B AWK / Pentabromobiphenyl 5 n.d.
SRR / Hexabromobiphenyl 5 n.d.
&M K / Heptabromobiphenyl 5 n.d.
NRHK / Octabromobiphenyl %% 1EC 62321/2nd CDV (111/95/CDV) > n-d.
FCHE_/ Nonabromobipheny ik, AR R s 5 [ ..
FiA% X / Decabromobiphenyl Ao 5 AT RE ST, / With 5 n.d.
% 8B RMMFr / Sum of PBDEs "S/KE | eference to IEC 62321/2nd CDV - n.d.
— iAW KBt / Monobromodiphenyl ether (111/95/CDV). Determination of PBB 5 n.d.
&Mt KB / Dibromodiphenyl ether and PBDE by GC/MS. 5 n.d.
ZRWERKE: / Tribromodiphenyl ether 5 n.d.
V98 KEE / Tetrabromodiphenyl ether 5 n.d.
BRWEREE / Pentabromodiphenyl ether 5 n.d.
SN KBk / Hexabromodiphenyl ether 5 n.d.
iR KE% / Heptabromodiphenyl ether 5 n.d.
NRBEREE / Octabromodiphenyl ether 5 n.d.
LB T KB / Nonabromodiphenyl ether 5 n.d.
+ %W KBk / Decabromodiphenyl ether 5 n.d.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
FRIEAFRY » HBRERMAESR RN AE - FRERKEAREEmIFA] > Ao o

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

SRER R (A R/AF | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /AU FLl T30 FLERE 3357 t + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com

=kt

Member of the SGS Group (SGS SA)



SGS

U
Test Report

HAATEARR S 0000 T O
POLYCELL INTERNATIONAL CORP.

B = F PR —FE205%
NO. 20, SEC. 2, KUANG FU RD., SAN CHUNG CITY, TAIWAN, R. O. C.

$EA5(No.) : CE/2008/91585 HEHi(Date) : 2008/09/12 H K (Page) : 4 of 10

FEmR| &%
AR |(Result)
(MDL) NO.1

ARAR Bz AR %
(Test Items) (Unit) (Method)

# % / Halogen --- | %#BS EN 14582:2007, vA&k:F & #i4k --- ---
AMR, R, %, BmEE. / Vith
reference to BS EN 14582:2007.
Analysis was performed by IC method
for F, Cl, Br, I content.

B % () / Halogen-Fluorine (F) (CAS | mg/kg |%%BS EN 14582:2007, wA&kF /& ¥ 13 50 n.d.
No.: 014762-94-8) PR A E. / With reference to BS
EN 14582:2007. Analysis was

performed by IC method for Fluorine

content.

8% (£) / Halogen-Chlorine (Cl) (CAS| mg/kg |%Z#BS EN 14582:2007, V&&kF R H11k 50 97
No.: 022537-15-1) MRS E. / With reference to BS
EN 14582:2007. Analysis was

performed by IC method for Chlorine

content.

% (&) / Halogen-Bromine (Br) (CAS | mg/kg |%#BS EN 14582:2007, A&F & #7143 50 n.d.
No.: 010097-32-2) 5}*&%%???%. / With reference to BS
EN 14582:2007. Analysis was

performed by IC method for Bromine

content.

B % (&) / Halogen-Iodine (I) (CAS mg/kg |%#BS EN 14582:2007, RétF R ik 50 n.d.
No.: 014362-44-8) 5}$ﬁﬂ@€?§%. / With reference to BS
EN 14582:2007. Analysis was
performed by IC method for Iodine

content.

#ix(Note) ©
1. mg/kg = ppm
2. n.d. = Not Detected (K#ih)
3. MDL = Method Detection Limit (7 #4884k RAE)
4. "-" = Not Regulated (JEIIKAE)
5. "---" = Not Conducted (Fi#|*AH)
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% # E M (Reference Information) : 3F4 2006/122/EC (Directive 2006/122/EC)
(1) ZWWE AT EBAT 5 L RAE R AR E REEE R EEREFARKIA0.005%.

(May not be placed on the market or used as a substance or constituent of preparations in a

concentration equal to or higher than 0.005 % by mass.)

(2) ZWH AT EATH L F R R b AW s B4 Lo 83 A PFOSHE 5 B M L A fmgis L3t
PROSE & IR S HKAN0.1%, M MHRIE AW, o RPFOSEE AW + 4 F F Kkt 1ug/n’
(May not be placed on the market in semi-finished products or articles, or parts thereof, if the
concentration of PFOS is equal to or higher than 0.1 % by mass calculated with reference to the

mass of structurally or microstructurally distinct parts that contain PFOS or, for textiles or other

coated materials, i1f the amount of PFOS is equal to or higher than lug/m2 of the coated material.)
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1) RBRTRYRAZE A > B LR REM - (SELERIR T &k ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
2) #@FHAB : #84% / Name of the person who made measurement: Climbgreat Yang
3) AR aFA R4 [ Name of the person in charge of measurement: Troy Chang

| W~ ##4E% / Cutting ~ Preparation

v

A% EFE / Sample Measurement
45 Pb - 45 Cd % Hg ~{E 4 Cr*
\ 4 \ 4 v
IR T Rl bk &b 6941 H f vk 38 09 BR 14T I 7Y B R & RER e O AL S Amill B ALk / Add
1t(%e F & P77 ) / Acid digestion by suitable Microwave digestion with appropriate amount of
acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) ¢
v \ 4 IR -
—‘ %% / Filtration }_ o i B AT
1L 8 [ Heat to
— h A appropriate
v | A& | Residue | temperature to extract
| &% | Solution | *
1) sk /
oy el Fasion A SRS |
{ ) l‘jl‘gﬁg dlssolve Cool, filter digestate
through filter
| BRMSTIRTFRALMR /ICP-AES 9 :

%A E | Sample Material JHAusg kA2 48 / Digestion Acid JonAE G386 | Add
4R, 4, 48, 78/ IR, AHER, HER, SURER, AR/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0; color development
3% 3% | Glass #8, 8 B /| HNOg/HF
&, 4, e, MK/ Z 7k /Aqua regia v
Gold, F)Iatlnum, palladium, ceramic VRSN ST Bk i
4% / Silver 78 [ HNOs @ B AR B R AL
# % | Plastic BER, HROK, AR, B / 540 nm &g |

H2S04, H202, HNO3, HCI measure the
H 4k / Others MNALTER Z BB | absorbance at 540 nm
Any acid to total digestion by UV-VIS
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% 8B K/ % AW K& 5477428 |/ PBB/PBDE analytical FLOW CHART

1) BFRAE : 3%# / Name of the person who made measurement: Roman Wong
2) #@HAEA: BI% / Name of the person in charge of measurement: Shinjyh Chen

#8842 % | First testing process ———»

EHFMEE¥HAZ A | Optional screen process

B A2 K | Confirmation process — -

- >

Sample / # &
v

Sample pretreatment / & &% A7 & 32

Screen analysis / #1 & 5-#7

v

Sample extraction #% % 3 B/
Soxhlet method & Xz Bk

[
v

Concentrate/Dilute Extracted solution
3R R Ya R

T
v

Filter / BB iE

v

Analysis by GC/MS /
RARATH RS HT

T
v

Issue Report #giT# 4%
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1) MRAE %

A5 (No.) : CE/2008/91585 H #j(Date)

, SAN CHUNG CITY, TAIWAN, R. O. C.

ERFR(Z)ERFHARSANALE /
Analytical flow chart of PFOA/PFOS content

2008/09/12 E#(Page) : 8 of 10

%% [/ Name of the person who made measurement: Carrie Liu

2) #H A EA: BI% / Name of the person in charge of measurement: Shinjyh Chen

Hon Al R iZ /
Sample pretreatment

l

F X ERZEFER
(%% 7 3 US EPA 3540) /
Sample extraction by Soxhlet extraction
(Reference method US EPA 3540)

l

HERBR TR R [
Concentrate/Dilute Extracted solution

v

i AR R AT R AR AT S BR
Analysis was performed by LC/MS

v

#3g / Data
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B ¥ 2#i%42E / Analytical flow chart of halogen content

1) MFRAE : 24 / Name of the person who made measurement: Alan Chen
2) AR A ‘A : Fk&E [ Name of the person in charge of measurement: Troy Chang

e T L UNE -
Sample pretreatment/separation

'

R R S R
Weighting and putting sample in cell

!

PEIESE [ T
Oxygen Bomb Combustion / Absorption

!

ﬁri@ PR E
Dilution to fixed volume

!

B K ATHRA AT
Analysis was performed by IC
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